
Date: 

Subject: 

From: 

City Council Staff Report 
November 4, 2015 NEW BUSINESS 

APPROVAL OF A WASTEWATER SERVICES AGREEMENT 
(OPERATIONS & MAINTENANCE) WITH VEOLIA WATER WEST 
OPERATING SERVICES, INC., FOR AN INITIAL TERM OF 5 YEARS 
EFFECTIVE JANUARY 1, 2016, THROUGH DECEMBER 31, 2020 

David H. Ready, City Manager 

Initiated by: Marcus L. Fuller, Assistant City Manager/City Engineer 

SUMMARY 

The proposed action will approve a new Wastewater Services Agreement for operation 
and maintenance with Veolia Water West Operating Services, Inc., commencing on 
January 1, 2016, for an initial term of 5 years through December 31, 2020, with two 5-
year optional extended terms available at the City's sole discretion. The new annual 
[...]
2. The documents, reports, verbal communications, and the operating records for the 24-
month period ending June 2013 supplied to us accurately represent the performance of the 
WWTP. 

3. Veolia will continue to operate the Project as set forth in the Service Agreement as 
Amended and the Operation and Maintenance Manual for the WWTP. 

4. Veolia will continue to employ qualified and competent personnel who will operate 
and maintain the equipment in accordance with the recommendations of the equipment 
manufacturers' and with prudent industry standards. This includes following the 
preventative maintenance schedule and making required repairs and replacements in a 
timely manner. 

5. The scope of SAIC's review included a review of only selective cost information 
pertaining to the operation of the WWTP. It did not include a review of the overall 
economic performance of the WWTP. 

6. There will be no significant changes in operating conditions or costs in the future other 
than those identified during the review. 

7. The City will fulfill its obligations pursuant to the Service Agreement. 

8. Although Section 5.3 (i) of the Agreement indicates that Veolia will perform the "Pre­
Approved Capital Projects described on Schedule AA on the City's behalf, and Veolia 
executed the majority of these projects, but not others, we have accepted Veolia's 
representation that the City concurred with not implementing all of the Pre-Approved 
Capital Projects. 

SAIC Energy, Environment & Infrastructure, LLC ES-2 3 Q 



EXECUTIVE SUMMARY 

Findings and Conclusions 
In the course of our performance review, SAIC has arrived at a number of findings and 
conclusions based upon the information provided, the interviews with the Veolia personnel, 
our observations and based upon our best professional judgment. The following findings are 
excepted from the body of this report for ease of review: 

A. Overall Performance: During our performance review SAIC finds that the services 
Veolia are rendering to be in general conformance with all the requirements of the 
Agreement and with good industry practices. The existing facilities are aged but 
remain functional and are maintained and renewed regularly. Maintenance 
management systems and technology utilized were considered best in class with 
features such as GIS collection mapping and CCTV inspections. Monitoring, 
documentation and reporting appear to be compliant with current regulatory 
requirements. Recommendations are provided in Section I 0 to address some matters 
that may warrant additional attention that are excerpted from within the body of the 
report. 

B. Laboratory Services (2.10): SAIC finds that the laboratory services provided by 
Veolia are performed generally in consistence with the terms of the Agreement and the 
applicable governing rules and regulations and in accordance with the requirements of 
the Service Agreement. 

C. Buildings and Grounds: SAIC finds that the WWTP buildings and structures are in 
a generally good condition and state of repair. 

D. Collection System and Down and Under Maintenance (2.4.2) SAIC finds that 
Veolia's use and implementation of the JOB Plus program with this mobile computing 
functionality is a state-of-the-art use of IT technology for management of collection 
system assets and maintenance in the wastewater field. 

E. Collection System and Down and Under Maintenance (2.4.2) SAIC finds further 
that the collection and development of a capital projects list, based upon evidenced 
asset condition assessments to be an example of a State-of the Industry service level 
performance. 

F. Fats, Oils, and Grease (FOG) Inspection Program (2.4.3): SAIC found the Veolia 
Fats, Oils, and Grease (FOG) food preparation site inspection program to be well 
managed and consistent with standard industry practices. 

G. Sanitary Sewer Master Plan SAIC (2.8.6): SAIC finds that the Sanitary Sewer 
Master Plan complies with general industry practices and the scope requirements set 
forth in Schedule DO. 

H. Building and Structures (3.3): SAIC finds that the WWTP buildings and structures 
were in a generally good condition and state of repair. 

I. Maintenance (4.2) SAIC finds based on the information reviewed with Veolia and the 
records provided, all of the WWTP's systems are being well maintained in accordance 
with the requirements of the Service Agreement. 

SAIC Energy, Environment & Infrastructure, LLC ES-3 31 



EXECUTIVE SUMMARY 

J. Regulatory Compliance (6.1) SAIC finds that Veolia, notwithstanding the issuance 
of Notice of Violations, has complied with the terms and conditions of the Agreement 
and industry standards for regulatory compliance. 

K. Billing Services (7.1): SAIC finds the Billing Services provided by Veolia to be 
managed consistent with good industry practices. SAIC found the data as represented 
up to date, and the management of the billing data base quality was being pursued 
with diligence. 

L. Payment Delinquency Program (7.1.2) SAIC finds that the payment delinquency 
program implemented and managed by Veolia is managed well and consistent with 
good industry practices. 

M. Customer Services (7.2) SAIC finds the Customer Services provided by Veolia to be 
managed consistent with good industry practices. 

N. O&M Cost Comparisons (9.3) Overall, SAIC, given the service level and value for 
money considerations, finds the City's O&M unit costs to favorably compare with the 
O&M unit costs of the all the sampled utilities. 

SAIC Energy, Environment & Infrastructure, LLC ES-4 3 2 



1.1 Term Extension Performance Review 

Section 1 
BACKGROUND 

The City of Palm Springs (the "City") entered into a Wastewater Services Agreement 
("Agreement") with Veolia Water North America-West, LLC ("Veolia") in June 2006. The 
initial term of the Agreement began on September I, 1999 and ended on June 30, 2013. An 
emergency term extension was granted until September I, 2014. The term extension for the 
Agreement under consideration was originally anticipated to extend the Term of the 
Agreement through June 30, 2018. However, the City's Municipal code limits the 
Agreement's term to a 15 year maximum. Several amendments to the Agreement have been 
approved to add additional services to the Agreement such as for the Animal Shelter Recycled 
Water Supervisor Services, the O&M of the Recycled Water Pump Station, the Sewer Service 
Charge Customer Billing Services, and the Street Sweeping Services. This report is being 
prepared in response to and generally consistent with the terms in Article IV of the Agreement 
calling for a Term Extension Performance Review. In Article 4.2 of the Agreement, it states 
that the City will retain an independent consultant to conduct a performance review of 
Veolia's operation and maintenance of the Treatment Facilities. The Term Extensian 
Performance Review will consist of the following elements: a Technical Review, a Facility 
Review, a Legal Review, and a Financial Review. A description is provided below for each 
of the review elements. 

The Technical Review shall consist of a review of Veolia's services to determine material 
compliance with the terms and conditions of the Agreement and its Amendments. In addition, 
this review will include a review of requirements to apply new technologies, maintain 
records, and to comply with any Changes in Law provisions, consistent with terms of the 
Agreement. 

The Facility Review shall consist of a review of all relevant reports, operations and 
maintenance records required by applicable law, the Agreement or any government approval. 
This task also includes a review of the discharge and monitoring reports, a condition 
assessment of all facilities, and interviews with key personnel. Information reviewed during 
this task is to be evaluated based on material compliance with the terms and conditions of the 
Agreement. 

The Legal Review shall consist of a review ofVeolia's performance to assure that it is in full 
compliance with the provisions of the Agreement and all other applicable law. 

The Financial Review that SAIC was authorized to perform by the City was revised based 
upon the mutual consent of the City and Veolia from those terms for this review originally 
contained in the Agreement. The authorized Financial Review consisted of a summary 
comparison of the overall cost of the operation and maintenance of the wastewater treatment 
facility in Palm Springs with the overall cost of the operation and maintenance of comparable 
wastewater treatment facilities in the area. The comparison includes direct operating 

SA/C. 33 



BACKGROUND 

expenses for each of the wastewater treatment facilities to illustrate and compare the power, 
natural gas, and appropriate solids disposal costs. 

The Term Extension Performance Review is intended to be used as a consideration in the 
City's decision to renegotiate a new contract with Vcolia. 

1.2 Facility Description 
The Palm Springs Wastewater Treatment Plant (WWTP) is located at 4375 Mesquite Avenue 
in Palm Springs California. The WWTP has a permitted capacity of 16.5 million gallons per 
day (MGD) and a design capacity of 10.9 MGD. Current raw wastewater flows into the 
WWTP are approximately 6 MGD. Wastewater influent into the WWTP consists of raw 
sewage generated within the Palm Springs collection system and septic tank wastewater that 
are hauled to the WWTP facility by contract haulers. The WWTP is a secondary wastewater 
treatment facility with the majority of the treated effluent being delivered to Desert Water 
Agency for tertiary treatment and then used for reuse and any remainder being discharged by 
on-site groundwater percolation ponds. 

The liquid treatment processes at the WWTP include: mechanical bar screening, aerated grit 
removal, primary clarification, trickling filters, and secondary clarification. The odor control 
equipment in the plant collects air from the head works and the primary clarifier and treats it 
in a carbon absorption contactor for hydrogen sulfide removal. The solids treatment 
processes begin with the sludge generated in the primary and secondary clarifiers. That 
mixed sludge is conveyed to the gravity thickeners where polymers is added and the sludges 
are further condensed and thickened. The thickened sludge from the gravity thickeners is then 
pumped to the anaerobic digesters for stabilization. The stabilized sludge from the anaerobic 
digester process is then spread in the sludge beds to be dried before final disposal. In the 
cooler winter a sludge Belt Filter Press is also used to augment the sludge drying bed process 
due to the slower rate of drying. The dried sludge is stored until it can be loaded and hauled 
off-site for beneficial reuse at a composting facility. A process control diagram and site plan 
is shown in Figure 1-1. 

SAIC Energy, Environment & Infrastructure, LLC 1-2 3 4 



Recycled Watsr 
Pump Station 

Effluent to 
Percolation Ponds 

BACKGROUND 

Figure 1-1 WWTP-Fiow Schematic Layout 

~.= OJ ~ ·--- -·- - I Aerated 
I r··-·------ 1.1 

Seoondary 1 j ...--...---t-UJ._J Grit Chamber 

\

SiudgeRetum !,V 
C<>Sellle) ...-·1! 

•• •• I j 
4,, ....... ,,., ...... . . ........ .. 

.• .I I 
Gravity Thickener ,/ / 1 

Ovetftow Return ~-·/ _....·· 1 
Secondary •• •• / I 

recitulalion Flow / ' •• / C<>Settled : 
to TF Feed Pumps -....._ ( •, Sludge 

: 
j 

Filtrate Return 0 

Sludge Drying Beds 
(26 Total) 

TF Effluent 
Channel 

Primary 
Clarifiers 

Triclding 
Filters 

SAJC Energy, Environment & Infrastructure, LLC 1-3 35 



BACKGROUND 

1.3 Operator 
Veolia's primary responsibility as defined in the Agreement, as the Operator, includes the 
operation and maintenance of the Palm Springs wastewater collection and treatment systems 
and the Down and Under System during the term of the Agreement. As identified in the 
Agreement, Veolia's scope of services includes: 

• 

• 
• 

• 

• 

• 

• 

• 

• 
• 

• 

• 

• 

• 

• 

• 

Operation and maintenance of the WWTP to treat specification influent in order to 
produce effluent meeting the Agreement criteria. 

Operation of the Sewage Collection System, and the Down and Under System; 

Provide preventative, predictive, and corrective maintenance of the WWTP, the 
Sewage Collection System, and/or the Down and Under System; 

Allowing the licensed septic tank pumping contractors to deliver septage to the 
WWTP, including charging contractors fees as directed by the Agreement. 
Providing the City monthly statements. Sharing in fee revenue generated by 
treatment of septage delivered to the WWTP; 

Develop Class "A" bio-solids at the WWTP using commercially reasonable 
efforts; 

Provide inspection of the Sewage Collection System, and the Down and Under 
System; 

Perform all sampling, testing, and laboratory analyses of influent required by 
Waste Discharge Requirements (WDR) Permit, including a QA/QC Program; 

Prepare, certify, and submit all discharge monitoring reports required under the 
WDR Permit and any applicable WDR Regulations; 

Provide services related to management of Biosolids; 

Select facilities to be used for the beneficial use, treatment, or disposal of solid and 
other wastes produced or generated by the WWTP, including the cost of hauling 
and disposal of said wastes to the selected facility; 

Purchase all chemicals, fuels, parts, and supplies required to perform the scope of 
services; 

Enforce and maintain existing equipment warranties and guarantees of identified 
existing equipment and new equipment; 

Maintain a 24-hour telephone number where customers can report and 
emergencies or service problems; 

Respond promptly and provide expeditious remedy for normal problems and 
emergencies relating to the WWTP, the Sewage Collection System, and/or the 
Down and Under System; 

Prepare and revise an Emergency Preparedness Plan consistent with applicable 
Law; 

Adopt and implement an Occupational Safety and Health Act (OSHA) compliance 
program for all personnel employed by Veolia who will be involved in the 

SAIC Energy, Environment & Infrastructure, LLC. 1-4 J 6 



• 

• 

• 

• 

• 
• 
• 
• 

• 
• 

• 

• 

• 

• 

• 

BACKGROUND 

operation and maintenance of the WWTP, the Sewage Collection System, and/or 
the Down and Under System; 

Reduce odors from the WWTP in order to prevent off-site odors and complaints 
and to comply with applicable Law; 

Provide for and maintain security and safety for the WWTP in compliance with 
applicable Law; 

Adopt reasonable methods to furnish continuous protection to the work, and the 
equipment, materials, papers, documents, plans, studies, and/or other components 
thereof to prevent losses or damages; 

Prepare all applications and supporting information required for the renewal and 
maintenance of all existing Government approvals required under applicable laws 
for the operation and maintenance of the WWTP, the Sewage Collection System, 
and/or the Down and Under System. 

Provide active community relations and support programs in the City . 

Prepare and deliver an energy management study for the WWTP . 

Provide pool chemicals . 

Provide access to designated area of WWTP for public planting garden including 
some one-time and annual funding for administration of the garden. 

Provide street sweeping services as indicated in the Agreement. 

Assist City in administering the Grease Trap Subsidy Program, including some 
funding. 

Contribute limited annual funding and distribute vouchers for the City's Low Flow 
Toilet Program. 

Deliver to the City a revised scope of work and fixed price to complete a Sanitary 
Sewer Master Plan. 

Provide City notice of a Capital project that is a Needed Capital Project or a 
Desirable Capital Project. 

Maintain records of preventative and predictive maintenance of the WWTP, the 
Sewage Collection System, and/or the Down and Under System; 

Provide wastewater discharge requirements for sanitary sewers set forth in the 
Agreement. 

• Develop and implement a Sewer System Management Plan 